CRUIS’N EXOTICA

SECTION
FOUR

PARTS

WARNING

USE OF NON-MIDWAY PARTS OR CIRCUIT MODIFICATIONS MAY CAUSE SERIOUS INJURY
OR EQUIPMENT DAMAGE! USE ONLY MIDWAY AUTHORIZED PARTS.

« For safety and reliability, substitute parts and modifications are not recommended.

- Substitute parts or modifications may void EMC directive or FCC type acceptance.



Cabinet Front View

04-12542.1
MOLDED MARQUEE

31-3373.2
BACKLIT MARQUEE

03-9895
CLEAR MARQUEE

01-14892

SPEAKER GRILLE 08-7456-21

CRT GLASS

DASH ASSEMBLY DECALS

(SEE DETAIL DRAWING) 5675-16273-00

MID RESOLUTION 27" MONITOR

03-9893.1

COIN DOOR
MONITOR BEZEL

(SEE APPLICATION CHART)

PEDAL ASSEMBLY
(SEE DETAIL DRAWING)

04-10635__ |
COIN VAULT ENCLOSURE

04-12760-1
LEFT SECURITY BRACKET

CASHBOX DOOR—

OTHER ASSEMBLIES

LEFT DASH BRACKET 04-12461-1
RIGHT DASH BRACKET 04-12461-2
MAIN CABINET TREAD PLATE 01-14889

04-12760-2
RIGHT SECURITY BRACKET

SEAT /PEDESTAL ASSEMBLY
SEE DETAIL DRAWING)

Pedestal Assembly

4320-01123-36B
(8) 1/4-20 X 2—1/4
TAMPER RESISTANT CAP SCREW

4700-00033-00

(8) 265 X .750 X 067 -
FLATWASHER\ -
1 05-00

4701-000 e
(8) 1/4 SPLIT LOCKWASHER ™, -~

e 3
& 7
4320-01124-16 -

(8) 1/4-20 X 1 BOLT F s

4701-00005-00

OTHER ASSEMBLIES LOCK WASHER

LEG LEVELER, 1/2-13 08-8023

SWIVEL CASTER, HARD, 2.5 DIA.  20-10360

SWIVEL CASTER, SOFT, 2.5 DIA.  20-10596 @ 2 5730%08575-0009%@

SWIVEL CASTER, LOCKING, 2.5 DAI. 20-10361 : T WASTER 04-12962.1

PEDESTAL

Parts - 2



Cabinet Rear View

01-10714
\/ LINE CORD COVER
N

<X

&

SEAT/PEDESTAL ASSEMBLY "
(SEE DETAIL DRAWING)

A

H-23621
6.5 SUB WOOFER SPEAKER CABLE

SWIVEL CASTER
MAIN  CABINET
(SEE DETAIL DRAWING)

TRANSFORMER
(SEE APPLICATION CHART)

OTHER ASSEMBLIES NOT SHOWN

BRACKET, PADLOCK 01-11286
BRACKET, KEY LOCK 01-11287
BRACKET, AC PLUG  A- 23089

LINKING CABLEi

5642-14632-00
ON/OFF SWITCH

26
(2) HANDLE PULL/VENT

5555-16059-00

6.5 SUB WOOFER SPEAKER
01-13980

FRONT GRILLE

POWER SUPPLY

(SEE DETAIL DRAWING)
~
~ ELECTRONICS ASSEMBLY
. (SEE DETAIL DRAWING)
N

LINE CORD
(SEE DETAIL DRAWING)

BRACKET AC PLUG ASSEMBLY
(SEE DETAIL DRAWING)

CASTER WHEEL
(SEE DETAIL DRAWING)

\ REAR DOOR ASSMBLY
(SEE DETAIL DRAWING)

Rear Door Assembly

4108-01219-11
(3) 8-32 X 11/16 SCREWS

PART OF DOOR
CAM LOCK ASSEMBLY

4420-01141-00 7

(4) 1/4-20 FLANGRIP NUTS

&5
&8
LK
TS sstesetet
SRS
TR atotetesete's
RIS
GRS
RIS
CRRRKKES
RRREEE
SRS
X5

01-11291
DOOR BRACKET

. 03-7602
20”7 VENT HOLE COVER

01-8989
UPPER DOOR LOCK CAM

01-7264
LOCK RETAINER PLATE

4420-01141-00

/(2) 1/4-20 FLANGRIP NUTS

2 o 01-11285
N ~
0\\ \\\ \\\ LOCK PLATE
D N
IS 20-10350
. ™~

DOOR LOCK CAM ASSEMBLY

4320-01164-20B

x\\;/ (2) 1/4-20 X 1 1/4 FLAT HEAD
BN BOLTS
~
KEYS

PART OF DOOR
CAM LOCK ASSEMBLY

: g\n-lzso
N

REAR WOOD DOOR

4320-01164-20B
(4) 1/4-20 X 1
BOLTS

1/4 FLAT HEAD
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Seat Pedestal Assembly

31-3374
SEAT DECAL

4108-01193-10B
(8) #8 X .63 TAMPER RESISTANT
SCREW WITH WASHER

H-23222
SERIES SPEAKER CABLE

4406-01128-00
01-15032 (4) 8-32 KEPS NUTS
MAIN SEAT GRILLE 5556.16205.00

(2) TWEETER

b
%
ey
R
5

S350

04-12765
SEAT TOP SPEAKER GRILLE

04-12812
MOLDED GRILLE ASSEMBLY
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4110-01001-20
(7) #10 X 1.25
TAMPER RESISTANT SCREW

5555-16059-00
SPEAKER WOOFER

6.5 04-12452-3

MOLDED SEAT NN,

4110-01001-20
(4) #10 X 1.25 TAMPER RESISTANT SCREW

H-23575
WOOFER SPEAKER CABLE

H-23081.2

04-12453.3
|~ SEAT SPEAKER CABLE

SEAT SLIDE ASSEMBLY

OTHER ASSEMBLY

SEAT DC POWER CABLE H-23277

4324-01124-12
(6) 1/4-20 X 2 1/2
/ TAMPER RESISTANT BOLT

4700-00091-00 |
(6) 3/8 FLAT WASHER I

E-1125
LOCKTITE BLUE 242-31

E-1125
LOCKTITE BLUE 242-31

4324-01124-08
(6) 5/16-18 X 1/2
HEX HEAD BOLT

4108-01042-12
(6) #8 X 3/4 SCREW

4702-00014-00B
(6) 1/4 INTERNAL TOOTH
LOCK WASHER

01-15262
PEDESTAL TREAD PLATE

4700-00075-00B
(8) 1/4 FLAT WASHER 04-12962.1

PEDESTAL
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AC Power Plug Assemblies

4004-01041-06
(2) 4—40 FLAT HEAD
PHILLIPS SCREW

5102-14240-00
LINE FILTER

A-23089
BRACKET AC PLUG

ASSEMBLY
\Z— SCREW
04-12639.2

AC PLUG BRACKET LINE CORD AND PLUG
(SEE APPLICATION CHART)

5733-12869-00
PANEL FUSE HOLDER

4004-01041-06
(2) 4—40 FLAT HEAD
PHILLIPS SCREW

01-15054
AC BRACKET COVER

Pedal Assembly 20-10135
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Marquee Assembly
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Fluorescent Lamp Assemblies A-23252

20-10444

04-11106 LAMP HOLDER

HOUSING ASSEMBLY

20-10480
STARTER

4408-01128-00
NUT 8—32 KEPS

BALLAST
(SEE CHART BELOW)

20-10444
LAMP HOLDER ~

24-8809 OR 24-8874 )
CONVENTIONAL LAMP BALLASTS: FLOURESCENT BULE 187 15W

20-10263 100VOLT 50/60 Hz

20-8749-8 120VOLT 60Hz

20-10220 220VOLT 50Hz

20-10384 220VOLT 60Hz OTHER ASSEMBLY

20-10379 250VOLT 50Kz LIGHT FIXTURE SHIELD 04-12696
20-10380 240VOLT 50Hz

20-10236 240VOLT 60Hz

20-10444
LAMP HOLDER

04-12732

FLUORESCENT HOUSING 4002-01105-04

SCREW #2—-56 P—PH

20-10481.2
ELECTRONIC BALLAST

20-10444 N
LAMP HOLDER Sl

22507 24-8809 OR 24-8874
CABLE ASSEMBLY FLOURESCENT BULB 18" 15W

o7
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Dashboard Assembly
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Main Dash Assembly

4108-01219-05 04-12435.2

(5) 8-32 X 5/16 SCREW DASH ASSEMBLY
SPECIAL

H-23218
DASH LED
POWER CABLE

04-12515.1

MOLDED MAIN 31-3215-1

OVAL PUSH BUTTON

31-3371-3
PLASTIC DASH
INSERT - THIRD

5795-15667-20
26 PIN RIBBON
CABLE ~

\_ 31-3371-2
3

PLASTIC DASH
INSERT - SECOND

1-3371-1
PLASTIC DASH
INSERT - FIRST

&

@
sa1s2
OVAL PUSH BUTTON
RADIO

Steering Wheel

4028-01191-16B
SOCKET HEAD BOLT
STEERING WHEEL 1/4-28 x 1
MECHANISM SHAFT
(SEE DETAIL DRAWING)

02-5345
HUB

20-10189
LOCK WASHER
EXTERNAL TOOTH

20-10606
El-219 STEERING WHEEL (HOOP)
AS REQ'D LOCKTITE 680
4020-01100-20

(3) 1/4-20 X 1 1/4
TAMPER RESISTANT CAP SCREW

STEERING WHEEL
MECHANISM KEY

(SEE DETAIL DRAWING) 4427-01183-00

03-9910-3
JAM NUT, 1/2-20

STEERING CAP COVER

4701-00005-00B
(3) 1/4 SPUT LOCKWASHER oS

4008-01100-08 /

(6) 8=32 X 1/2
TAMPER RESISTANT CAP SCREW
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Steering Mechanism 20-10627
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Button Pod Assembly

03-9797
MOLDED BUTTON HOUSING

4008-01041-10
(2) 8=32 X 5/8 FLATHEAD SCREWS

01-14919
BUTTON OVERLAY

4008-01093-10B
(4) 8=32 X 5/8
TAMPER RESISTANT SCREWS

31-2390-16
Ny OVAL PUSH
%$N -

04-12411
BUTTON MOUNTING BRACKET

A-22781/

PUSH BUTTON SWITCH OVAL 31-2390-17

ASSEMBLY OVAL PUSH
BUTTON —WHITE
OTHER ASSEMBLIES
31-2390-18
LAMP MINI-SWITCH, D41 5647-12133-00 OVAL PUSH
LAMP BULB, 14V, #658 ~ 24-8828 BUTTON — BLUE

Shifter Pod Assembly

03-9793
MOLDED SHIFTER HOUSING

4008-01041-10
(2) 8=32 X 5/8 FLATHEAD SCREWS

4008-01093-10B

(4) 8-32 X 5/8
TAMPER RESISTANT SCREWS

04-12410
SHIFTER MOUNTING BRACKET

SHIFTER ASSEMBLY
(SEE DETAIL DRAWING)
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Shifter Assembly 20-10495
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Coin Door Assembly
KEY

CAM LOCK COIN ENTRY
P

27-3729
NUT WASHER 27-3725 BUTTON BEZEL
CAM LOCK ARM %Q}, ENTE?LYJ{TROENJECT
',,/
d
24-8768

LIGHT BULB
#555 or #259
SOCKET 27-3730 or

27-3733
REJECT BEZEL

27-3731
REJECT FLAP

BLANKING PLATE

NOTE: SEE COIN DOOR
APPLICATION CHART FOR
ASSEMBLY NUMBER

I T
A RN ~
//// | ASNERY
= | S
z ~
e
/// | >
//// _“
> =

CASH TUB

I
=
| — |
<\ \///// |
0N 7 - —-03-8863
I
I
: STEEL ENCLOSURE
I

5580-13476-00
COIN METER
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Power Supply 20-10537

LINE CORD
CONNECTOR

ACCESSORY POWER
OUTLET

INTERNAL
12VDC FAN

H-20353
/\DC AC KI2 CABLE

12 PIN CONNECTOR
DC POWER

Q 5060-15755-00
LINE FILTER (REQUIRED
FOR EUROPEAN MODELS)
01-15100 D.C. MAIN POWER
(2) POWER SUPPLY CONNECTOR

MOUNTING BRACKETS

PINS FUNCTION  COLOR
1,2,3 +5 VDC RED
4,5,6,7,8 GROUND  BLACK
9 -5 VDC WHITE
1

0,11 +12 VDC YELLOW
12 —12 vDC BLUE

NOTE: Many computer grade power supplies use alternate wire colors.
This is acceptable as long as the pinout is correct.

Electronics Assembly A-23075

11-1251
/ WOOD ELECTRONICS RACK

04-12770.1
WHEEL DRIVER PCB ASSEMBLY

A-22536

/ CPU ASSEMBLY

5556-13956-00
/2 PIECE FERRITE BEAD

04-10652-09

5733-12869-00 RIBBON CABLE W/FERRITE BEAD

(4) FUSE HOLDER

OTHER ASSEMBLIES NOT SHOWN

H-23493.2
GAME ELECTRIC
MAIN HARNESS

LED ADAPTER ASSEMBLY  04-11132
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CPU Board Assembly A-22536
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Field Replaceable CPU Board Parts

DESIGNATION | PART NUMBER FUNCTION DESCRIPTION
u47 5460-15676-00 Config Memory Backup Module
F1, F2 5735-13853-00 Circuit Protection 2A SB Fuse 5x20mm
U2 A-5341-16431-11 Sounds EPROM Assembly
U3 A-5341-16431-14 Sounds EPROM Assembly
U4 A-5341-16431-15 Sounds EPROM Assembly
u10 A-5341-16431-1 Programming & Images EPROM Assembly
ull A-5341-16431-2 Programming & Images EPROM Assembly
Uiz A-5341-16431-12 Programming & Images EPROM Assembly
Ui3 A-5341-16431-13 Programming & Images EPROM Assembly
ui4 A-5341-16431-3 Images EPROM Assembly
Ui5 A-5341-16431-4 Images EPROM Assembly
Ul6 A-5341-16431-5 Images EPROM Assembly
ul7 A-5341-16431-6 Images EPROM Assembly
Ul8 A-5341-16431-7 Images EPROM Assembly
ul9 A-5341-16431-8 Images EPROM Assembly
u22 A-5341-16431-17 Images EPROM Assembly
u23 A-5341-16431-18 Images EPROM Assembly
u24 A-5341-16431-19 Images EPROM Assembly
u25 A-5341-16431-20 Images EPROM Assembly
U26 5347-16378-00 High Score Memory Backup Module
U53 A-23250 27" Game Instructions PIC Assembly
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Wheel Driver Board 04-12770.1

I 1 v
3

c 5 R g | P4 P1
R34 MOTOR
+ o+
Fo F1
P3|,
[
ce
c3
uie
oo
QO —
L us
F3
P2 . -
, Po s 1]_[ . P7 E5 :

Field Replaceable Board Parts

Description | Part Number | Designation
Fuse 4A SB 5731-14094-00 F1, F2
Fuse .63A FB 5731-15627-00 F3
PLD Assy Primary A-23362 U3
PLD Assy Secondary A-23363 U3
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Supplementary Parts

Power & Protection

AC Line Filter, 6A, 250V

5102-14240-00

Ferrite Bead, 1-1/4 SQ

5556-13956-00

Fuse Holder Panel

5733-12869-00

Cables

Fire Wire Linking Cable, 16FT 20-10536-16
IDC Cable H-20353
Keypad Harness 04-12928.1
Line Voltage Cable H-23491.1
Main Wiring Harness H-23493.2
Ribbon Cable, 26 Pin 5795-15667-48
Seat DC Power Cable H-23277
USA DBV Acceptor Cable H-20398
Documentation

Caster Installation Instructions 16-11010
DBV Installation Instructions 16-9637
Game Operation Manual 16-40072-101
Product Registration Card 16-10650

Tools & Game Installation Hardware

Bolt, %:-20 x 1

4320-01124-16

Bulb, #161

24-8840

Bulb, #555, 6.3V, .25A

24-8768

Fuse, FB, .63A, 5x20mm

5731-15627-00

Fuse, SB, 1A, 250V

5731-06569-00

Fuse, SB, 3A, 250V

5731-10356-00

Fuse, SB, 4A, 250V

5731-06314-00

Fuse, SB, 4A, 5x20mm

5731-14094-00

Screw, #8 x 1-1/2

4108-01160-24B

Screw, Tamper Resistant, ¥-20 x 1-1/4

4020-01100-20

Torx Key, T-20

20-9620

Torx Key, T-27

20-10140

Washer, Flat, .265 x .626 x .067

4700-00135-00B

Washer, Flat, .265 x .750 x .067

4700-00033-00

Washer, Lock, Internal Tooth, %-20

4702-00014-00B

Washer, Split, ¥4

4701-00005-00

Transformer Application Chart

W 5610-16262-00
Voltage & Country

5610- 16292-01

5610-16292-00

120 VAC USA

230 VAC Europe

100 VAC Japan
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Line Cord Application Chart

\W
Country

5850-
14699-01

5850-
14699-02

5850-
14699-03

5850-
14699-00

5850-
14699-04

5850-
14699-05

5850-
14699-06

USA

UK

Italy

Japan

New Zealand

Germany

Spain

Denmark

Finland

Holland

Norway

Switzerland

Hungary

Canada

Austria

France

Australia

Belgium

Coin Door Application Chart

Part Number
9-96023-

Country

02 |03

04 |06 | 07

09 |11

13 |14 |15

17 |18

20 (22 | 23

24 | 33

USA

UK (09-80000)

Italy

Japan

New Zealand

Germany

Spain

Denmark

Finland

Holland

Norway

Switzerland

Hungary

Canada

Austria

France

Australia

Belgium
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NOTES
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